
 

  

2023 

Prepared By: Patrick Treanor, PE  

Carmel Area Wastewater District and 

Greeley and Hansen 

5/19/2023 

CAWD WWTP Relocation Alternatives 
Analysis (Centralized & Decentralized 
Approaches) 



ii 
 

Table of Contents 

Section 1: Introduction 4 

Section 2: New Centralized Water Resource Recovery Facility 5 
2.1 Conceptual Location of Centralized Water Resource Recovery Facility 5 
2.2 Conceptual Design of Conveyance 6 
2.3 Conceptual Design of Sewage Pump Station/Equalization Basin 8 
2.4 Conceptual Design of Centralized Water Resource Recovery Facility 9 
2.5 Conceptual Cost of Centralized Water Resource Recovery Facility 12 

Section 3: New Decentralized Water Resource Recovery Facilities 15 
3.1 Satellite Facility Service Areas 15 
3.2 Conveyance Design of Conveyance 16 
3.3 Conceptual Design Decentralized Water Resource Recovery Facility 17 
3.4 Conceptual Cost of Decentralized Water Resource Recovery Facilities 20 

Section 4: Closing 22 
 

List of Figures 

Figure 1 – Location of Roach Canyon for Centralized WRRF 
Figure 2 – Aerial Perspective of Roach Canyon for Centralized WRRF 
Figure 3 – Centralized WRRF Raw Water and Brine (Effluent) Conveyance Overview 
Figure 4 – Centralized WRRF Reclaimed Water Conveyance 
Figure 5 – Site Layout of EQ Basin at Hatton Canyon Park for Centralized WRRF 
Figure 6 – Centralized WRRF Plan View 
Figure 7 – Centralized WRRF Section Views 
Figure 8 – Centralized WRRF Superimposed on Roach Canyon Aerial View 
Figure 9 – Decentralized Service Area Division 
Figure 10 – Decentralized WRRF Conveyance Piping 
Figure 11 – Decentralized WRRF Plan Views 

 

  



iii 
 

 List of Tables 

Table 1 – New Centralized WRRF Conceptual Cost Estimate 
Table 2 – New Decentralized WRRF Conceptual Cost Estimate 
 
 

 Appendices 

Appendix A – Greeley and Hansen Technical Report – No. 1 Proposed Conceptual 
Design Centralized Water Resource Recovery Facility and Treated 
Water Conveyance  

 

Appendix B – Greeley and Hansen Technical Report – No. 2 Proposed Conceptual 
Design Decentralized Water Resource Recovery Facility and Treated 
Water Conveyance  

 

Abbreviations 

AACE – Association for the Advancement of Cost Engineering 
ADWF – Average Dry Weather Flow 
AWWF – Average Wet Weather Flow 
AOP – Advanced Oxidation Process 
CAWD – Carmel Area Wastewater District 
DIAM – Diameter 
EQ – Equalization 
FR-RO – Flow Reversal Reverse Osmosis 
MBR – Membrane Bioreactor 
MGD – Million Gallons Per Day 
OPCC – Opinion of Probable Construction Cost 
PBCSD – Pebble Beach Community Services District 
RO – Reverse Osmosis 
UV – Ultra-Violet 
WRRF – Water Resource Recovery Facility 

WWTP – Wastewater Treatment Plant 



4 
 

Section 1:  Introduction  

This report presents conceptual level design information for relocation of the CAWD 
Wastewater Treatment Plant (WWTP) away from the coastal floodplain. Relocating the existing 
WWTP away from the coastal flood plain is an approach to mitigating long term coastal 
hazards associated with climate change and sea level rise. 
 
The concepts developed for relocated treatment facilities described in this report are based on 
the latest advanced treatment processes for water resource recovery including: membrane 
bioreactors, reverse osmosis, and advanced oxidation disinfection. The advanced wastewater 
treatment process can produce treated water suitable for irrigation reuse, or for potable reuse. 
Given the high value of water resources in the Monterey Peninsula, recycling wastewater is a 
necessity for the region. 
 
New advanced treatment processes can be built in a smaller footprint compared to conventional 
facilities such as the existing CAWD WWTP. The existing CAWD WWTP footprint is about 9 
acres whereas a new centralized advanced treatment facility could be built on as little as 3 acres. 
  
New raw water and treated water conveyance pipelines would be included in the conceptual 
relocation design, as well as an equalization basin strategically located within the CAWD sewer 
collection system to reduce wet weather peak flows into the new conceptual conveyance and 
treatment facilities.  
 
Two general approaches were evaluated for future treatment infrastructure. The first approach 
was to build a centralized Water Resource Recovery Facility (WRRF), and the second approach 
was to build multiple smaller satellite treatment facilities in separate areas of the District. The 
first approach is called the “centralized” approach, and the second approach is called the 
“decentralized” approach. 
 
Conceptual new facilities would be located away from coastal hazards. This study focuses on 
relocating the new facilities within the immediate Carmel/Carmel Valley service area. The 
concept site for the centralized WRRF is located inland in Carmel Valley; about 3 miles from the 
coast and outside of the Carmel River floodplain.  
 
For more detailed information refer to the reports developed by Greeley and Hansen attached 
to this summary report.  

  



5 
 

Section 2: New Centralized Water Resource Recovery Facility 

2.1 Conceptual Location of Centralized Water Resource Recovery Facility 
A conceptual Centralized WRRF assumed the new wastewater treatment facilities would be 
located at a hypothetical site location off Carmel Valley Road, 3 miles inland from the coast. The 
site is called Roach Canyon and is an undeveloped canyon mouth which is currently used as a 
staging area for County road maintenance equipment and materials. 
 
Figure 1 is a vicinity map showing Roach Canyon relative to the coast. Figure 2 is an aerial 
perspective of the Roach Canyon topography. 
 

 
Figure 1 – Location of Roach Canyon for Centralized WRRF 



6 
 

 
 Figure 2 – Aerial Perspective of Roach Canyon for Centralized WRRF 

The roach canyon site has a flat area adjacent to Carmel Valley Road that is approximately 3 
acres. This flat area is highlighted in red in Figure 2. The potential building area is set back 
sufficiently from Carmel Valley Road such that it is well screened by vegetation. Steep canyon 
slopes surround the back and sides of the site and further hide the location from view. 

 

2.2 Conceptual Design of Conveyance 
The conceptual alignments for new conveyance pipelines for a relocated CAWD WRRF are 
described in detail in the report by Greeley and Hansen in Appendix A.  

A new pump station would be required in the vicinity of the existing CAWD WWTP in order to 
convey raw sewage to a relocated CAWD WRRF. Figure 3 below shows the conceptual 
alignments for a raw sewage force main to the new facility and a new Brine/Effluent line 
connecting to the existing Ocean Outfall. 



7 
 

 

Figure 3 – Centralized WRRF Raw Water and Brine (Effluent) Conveyance Overview 

Figure 4 below shows conceptual reclaimed water conveyance which would be an extension of 
the existing reclaimed water pipeline that sends recycled water to Pebble Beach. Figure 4 also 
shows how indirect potable reuse could be implemented by means of an injection well near the 
WRRF site. 

 

Figure 4 – Centralized WRRF Reclaimed Water Conveyance 

 



8 
 

2.3 Conceptual Design of Sewage Pump Station/Equalization Basin 
Several locations for a new pump station in the vicinity of the existing WWTP were evaluated in 
the Greeley and Hansen Technical Memo No. 1 in Appendix A. The location that was 
determined to be preferred based on available space and lower flooding risk was an empty lot 
East of Hwy 1 and adjacent to the Safeway shopping center parking lot. The property is an 
extension of the Hatton Canyon Park owned by State Parks. The pump station infrastructure 
would be almost entirely below ground and would include a large equalization (EQ) basin 
sized at 1.5 million gallons that would reduce wet weather peak flows that need to be conveyed 
and treated at the relocated WRRF. The chosen concept location for the EQ basin and pump 
station is shown in Figure 5. 

 

Figure 5 – Site Layout of EQ Basin at Hatton Canyon Park for Centralized WRRF 

 



9 
 

2.4 Conceptual Design of Centralized Water Resource Recovery Facility  
The conceptual design of a new relocated CAWD WRRF is described in detail in the report by 
Greeley and Hansen in Appendix A. Figures showing the layout design of the facility are 
shown in Figures 6 and 7. The new facility would produce treated water quality suitable for 
potable reuse and produce treated biosolids that can be utilized as Class A fertilizer. 

The conceptual WRRF treatment process includes the following major components: 

Liquid Treatment Process: 

Headworks / Influent Screening: Coarse and Fine Screens 

Biological Treatment / Membrane Micro-Filtration: Membrane Bioreactors 

Dissolved Solids Removal: Reverse Osmosis with Brine Recovery 

Disinfection Process: 

Pathogen Inactivation/Reduction: Advanced Oxidation Process (Ultraviolet Light 
and Hydrogen Peroxide)  

Disinfection Residual for Reuse Water Distribution System: Chloramination 
(Chlorine and Ammonia)  

Solids Treatment Process: 

Sludge Equalization: Storage Tank 

Sludge Thickening: Rotary Drum Thickening 

Digestion/Sludge Stabilization: Thermophilic and Mesophilic Digestion 

Dewatering: Centrifuges 

 
The new facility could incorporate a rustic ranch/farm style architectural design aesthetic that 
matches the bucolic character and look of Carmel Valley. Process buildings could be built to 
look like barns and/or farm buildings. Tanks would be built below ground to hide them from 
view. 



10 
 

 
Figure 6 – Centralized WRRF Plan View 



11 
 

 

Figure 7 – Centralized WRRF Section Views 



12 
 

The conceptual layout shown in Figure 6 of a new CAWD WRRF is shown superimposed on the 
Roach Canyon site in Figure 8 to illustrate how the facility could fit into the existing landscape. 

 

 

Figure 8 – Centralized WRRF Superimposed on Roach Canyon Aerial View 

 

2.5 Conceptual Cost of Centralized Water Resource Recovery Facility  
Estimated costs of the new conveyance pipelines, equalization basin, sewage pump station, 
treatment facility, and land acquisition were developed at a conceptual level. A summary of the 
preliminary Conceptual level Opinion of Probable Construction Cost (OPCC) is shown in detail 
in the Greeley and Hansen Technical Report No. 1 in Appendix A. The summary with the 
overall estimated project construction cost is included in Table 1 below. 

Costs are provided for two different capacity scenarios. One scenario is for facilities’ design 
capacity of 3.6 MGD Average Wet Weather Flows (AWWF) to match existing flows. The second 



13 
 

scenario is for facilities’ design capacity of 2.4 MGD AWWF assuming Pebble Beach 
Community Services District (PBCSD) flows are not included in the project. 

The OPCC is a conceptual level cost estimate developed at a “Class 4” level per the Association 
for the Advancement of Cost Engineering (AACE) International standard. This class represents 
a “study or feasibility” maturity level and has an expected accuracy range of -30% to +50%. 

  



14 
 

Table 1 – New Centralized WRRF Conceptual Cost Estimate 
 

CAWD WWTP Relocation 
Carmel Area Wastewater District 

 Project Construction Costs - ENR CCI = 11,620 
Project Summary  

New Centralized Water Resource Recovery Facility (WRRF) 
 

AACE Class Number 4 
 

Contingency: 25% 
        

Project Cost (December 2020.75 ENR CCI = 11,620) 
Element 

No. 
Program Element 

Description $ (3.6 MGD) $ (2.4 MGD) 

1 New WRRF 37,690,900  33,496,600  
2 New Equalization Basin 5,020,000  5,020,000  
3 New Pump Station 1,496,300  1,496,300  
4 Land Acquisition 6,118,200  6,118,200  
5 New WRRF Electrical Supply 2,896,600  2,896,600  
6 Conveyance Piping 29,430,700  23,434,900  

  Construction Subtotal 82,652,700  72,462,600  
  Bonds and Insurance (at 3%) 2,479,600  2,173,900  
  Engineering (at 7%) 5,785,700  5,072,400  
  Construction Management (at 5%) 4,132,600  3,623,200  
  Permitting (at 2%) 1,653,100  1,449,300  
  Commissioning (at 2%) 1,653,100  1,449,300  
  Mobilization / Demobilization (at 5%) 4,132,600  3,623,200  
  Contingency (at 25%) 20,663,200  18,115,700  
  Contractor Overhead and Profit (at 15%) 12,397,900  10,869,400  
  Sales Tax (at 9.5%) 7,852,000  6,884,000  
  Construction Total 143,402,500  125,723,000  
        

 

 -30% Estimate Estimated +50% Estimate 
Construction Total Estimate Range of Accuracy 

(3.6 MGD AWWF Facility) $100,381,750 $143,402,500 $215,103,750 

Construction Total Estimate Range of Accuracy 
(2.4 MGD AWWF Facility) $88,006,100 $125,723,000 $163,439,900 

 



15 
 

Section 3: New Decentralized Water Resource Recovery Facilities 

3.1 Satellite Facility Service Areas 
To develop the concept of having multiple smaller treatment facilities the CAWD service area 
was split into 4 separate areas that each comprised roughly 0.25 MGD of Average Dry Weather 
Flow (ADWF). Figure 9 shows the 4 areas which are as follows: 
 

Area 1:  Carmel Woods and Downtown Carmel-by-The-Sea 
Area 2:  Mission Canyon and Carmel Point 
Area 3:  Highway 1 South of Carmel 
Area 4:  Carmel Valley Phase 1 

 

Figure 9 – Decentralized Service Area Division 



16 
 

Under the Decentralized Treatment Concept, each of these 4 areas would have liquid treatment 
facilities located somewhere within the area. Theoretical locations for the satellite facilities in 
each area were not determined as part of this study. Solids treatment facilities would only be 
incorporated at one of the facilities in order to keep the footprint size of the other facilities as 
small as possible. Limiting the footprint of decentralized facilities is the goal, so to reduce 
impacts on surrounding development (and fit on smaller potential available properties). It was 
assumed that the larger facility containing the solids treatment process would be located in 
Area 4: Carmel Valley because there is more available land in Carmel Valley. The solids 
collected at the liquid only treatment facilities in Areas 1, 2, and 3 would be transferred by 
tanker trucks to the WRRF located in Area 4. 

The footprint of the liquid only treatment satellite facilities serving Areas 1, 2, and 3 could be 
built on a site as small as one (1) acre. The footprint of the larger facility in Area 4 that includes 
solids treatment could be built on a (2) acre site.   

The Greeley and Hansen Technical Report No. 2 in Appendix B provides further details for the 
decentralized treatment alternative.  

3.2 Conveyance Design of Conveyance 
The satellite facilities in the 4 areas would collect wastewater from their respective collection 
system and treat the water to a level suitable for potable reuse or irrigation reuse. In the case of 
irrigation reuse the clean recycled water could be pumped from each facility via new reclaimed 
water pipes to the existing reclaimed water line that goes to Pebble Beach. Similarly, the 
concentrated brine waste stream from each satellite facility would be piped to the existing 
CAWD ocean outfall. The conceptual conveyance piping from the satellite facilities is shown in 
Figure 10. 

 



17 
 

   

Figure 10 – Decentralized WRRF Conveyance Piping 

 

3.3 Conceptual Design Decentralized Water Resource Recovery Facility  
The conceptual design of the treatment process for the Decentralized WRRFs utilizes the same 
process technology as described in Section 2.4 for the Centralized WRRF. This includes coarse 
and fine screens in the Headworks, followed by a Membrane Bioreactor, Reverse Osmosis, and 
Advanced Oxidation/Chloramination. The larger Area 4 WRRF which includes solids treatment 
processes would have the same solids treatment design as the Centralized WRRF concept. 



18 
 

Each satellite Decentralized WRRF would include it’s own equalization (EQ) basin in order to 
reduce treatment capacity requirements for wet weather peaking. The EQ basin sizing assumes 
a 0.25 MG maximum storage capacity with an additional 5-ft freeboard. The dimensions of the 
[...]
Figure 3-10: Hatton Canyon Park ........................................................................................................................... 3-9 
Figure 3-11: Conceptual Routing for Alternative 3 ............................................................................................. 3-10 
Figure 3-12: Conceptual Routing for Alternative 3 (Continuation) .................................................................... 3-11 
Figure 3-13: Conceptual Site Layout of EQ Basin at Hatton Canyon Park ....................................................... 3-12 
Figure 3-14: Conceptual Section View of EQ Basin ............................................................................................ 3-13 
Figure 3-15: Conceptual Connection Piping from the WRRF to the Existing Reuse Water Line .................... 3-14 
Figure 4-1: Proposed New WRRF PFD ................................................................................................................... 4-2 
Figure 4-2: Side Stream MBR vs. Submerged MBR .............................................................................................. 4-4 
Figure 5-1: New Conceptual WRRF Plan View ...................................................................................................... 5-5 
Figure 5-2: New Conceptual WRRF Section Views ............................................................................................... 5-6 
Figure 5-3: New Conceptual WRRF Aerial View .................................................................................................... 5-7 
 

List of Appendices 

Appendix A: Design Calculations 
Appendix B: Opinion of Probable Construction Costs 
Appendix C: Equipment Data and Information 
 
 
 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL  │  January 2023 

 Introduction │1-1 

SECTION 1 INTRODUCTION 

1.1 PROJECT BACKGROUND 
The existing Carmel Area Wastewater District (CAWD) Wastewater Treatment Plant (WWTP) is a 3.0 
million gallons per day (MGD) average annual permitted discharge flow facility that uses conventional 
activated sludge (CAS) process for secondary treatment. The WWTP treats predominantly domestic 
wastewater. Current average dry weather flow (ADWF) is approximately 1.2 MGD, which represents 
40% of the permitted capacity. CAWD has an agreement with the Pebble Beach Community Services 
District (PBCSD) whereby PBCSD has access rights to one-third of the CAWD’s WWTP capacity. Of 
the 1.2 MGD ADWF, approximately 0.8 MGD (67%) is from CAWD and 0.4 MGD from PBCSD (33%). 
 
Currently, CAWD is preparing a WWTP long-term coastal hazards planning roadmap, which includes 
alternatives analysis of relocating the WWTP to address sea level rise for the next 40 years. The 
feasibility and concept development of relocating the WWTP is the subject of this technical 
memorandum. 

1.2 PROJECT GOALS 
The goal of this project is to develop plant relocation concepts for the CAWD WWTP in response to 
climate change and resulting sea level rise. The conceptual new CAWD plant will be a Water Resource 
Recovery Facility (WRRF) and will take into consideration available advanced treatment technologies 
and will incorporate resource recovery to further serve the local community. 
 
This memorandum includes the following: 
 

• Summary of the relocated CAWD WRRF. 

• Discussion of alternative pumping station sites information. 

 
The new plant will likely handle similar flow conditions as the existing facility at the current location 
with hydraulic load 1.2 MGD ADWF and 3.6 MGD average wet weather flow (AWWF). This report is 
based on the above listed hydraulic loads. Additional consideration is made in the case that PBCSD 
chooses not to join CAWD in relocating the treatment facilities,  which would reduce hydraulic load to 
the plant down to 0.8 MGD ADWF and 2.4 MGD AWWF. Economical calculations on the reduced 
hydraulic loads to the plant are included in this report. AWWF will govern the design and sizing of the 
new WRRF. The WRRF needs to be able to handle the AWWF that the facility might encounter. An 
equalization basin ahead of the WRRF will allow removing peak wet weather flows and providing an 
equalized flow that permits reducing the size of conveyance and treatment facilities. In the absence of a 
secured location for a future facility, a potential location for the WRRF was chosen at Roach Canyon off 
Carmel Valley Road. The new WRRF will address the long-term Climate Change impact on the existing 
CAWD WWTP by locating new facilities out of the coastal zone.  



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL  │  January 2023 

 Introduction │1-2 

1.3 PROJECT SCOPE 
The 2022 CAWD WWTP Relocation Project contains analysis of different piping, infrastructure, and 
design needed for a new WRRF near the existing CAWD WWTP. The following key infrastructure 
components are considered in the analysis: 
 

• New CAWD WRRF 

• New Raw Sewage Pump Station  

• New Equalization (EQ) Basin 

• Existing 24” Outfall Pipe 

• Existing Reclaimed Water Pipe 

 
Locations of the new infrastructure is further described in Section 3. Principally, Roach Canyon has been 
chosen to be the conceptual site location for the new WRRF, while several new EQ basin and raw sewage 
pump station locations have been evaluated through a set of criteria. This project seeks to address the 
growing concerns for the existing WWTP. Sea level rise, caused by Climate Change, may seriously 
threaten the site by 2080. An increase in the frequency and duration of drought in the area calls for 
advanced water reclamation technology to be used to maximize water recycling. The Carmel area also 
wishes to restore the existing site to natural habitat and incorporate it into the Carmel River Watershed. 
 
 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL  │  January 2023 

 Existing Conditions │2-1 

SECTION 2 EXISTING CONDITIONS 

2.1 CAWD SERVICES AREA 
The existing CAWD WWTP serves Carmel-By-The-Sea, Lower Carmel Valley, and Carmel Highlands 
areas. Relative to the existing CAWD WWTP, Carmel-By-The-Sea is located to the north, Lower Carmel 
Valley is located to the east, and Carmel Highlands is located to the south. Figure 2-1 shows the CAWD 
service area outlined in red and the major wastewater system components. 
 
 

 
Figure 2-1: CAWD Service Area 

 
 
The current CAWD WWTP has a 3.0 MGD discharge limit as per NPDES permit. A portion of the 
eastern communities in the CAWD service area rely on septic tanks and local sewage systems instead of 
the CAWD wastewater system.  
 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL  │  January 2023 

 Existing Conditions │2-2 

2.2 EXISTING CAWD WWTP 
The existing CAWD WWTP is located just south of Carmel River. Just north of the existing CAWD 
WWTP across the Carmel River are communities which include Carmel Point, Hatton Fields, and 
Mission Fields. Figure 2-2 shows the location of the existing CAWD WWTP and the surrounding areas.  
 
 

 
Figure 2-2: Aerial View of Existing CAWD WWTP and Surrounding Area 

 
The existing CAWD WWTP utilizes a conventional treatment process, which includes physical, 
chemical, and biological mechanisms for treating wastewater. Conventional treatment typically consists 
of preliminary treatment, primary treatment, secondary treatment, solids handling, and disinfection. The 
existing CAWD WWTP also includes tertiary treatment for non-potable water reuse purposes. At the 
existing CAWD WWTP, preliminary treatment begins with the influent flow first entering through a 
coarse screening process at the headworks facility. Following screening, the influent then undergoes grit 
removal in a non-aerated grit tank. After grit removal, the wastewater enters the primary treatment 
process consisting of two (2) circular primary clarifiers to remove settleable solids. After the primary 
clarifiers, the flow begins secondary treatment and enters an anoxic selector where the flow is split 
between the equalization basin and three (3) aeration tanks. The equalization basin pumps flow back to 
the headworks facility during overnight hours to maintain constant flow through the WWTP. Following 
the aeration tanks, flow goes to the mixed liquor distribution box which distributes the flow into two (2) 
secondary clarifiers. The secondary effluent is then sent to disinfection and dechlorination and then is 
either discharged to Carmel Bay via an outfall or secondary effluent is sent for further advanced treatment 
in the tertiary and microfiltration/reverse osmosis (MF/RO) buildings. Reclaimed water from advanced 
treatment is then delivered to irrigate golf courses. RO reject water from the MF/RO process is 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL  │  January 2023 

 Existing Conditions │2-3 

chlorinated, dechlorinated, and then sent to Carmel Bay via an outfall. A summary of the processes at the 
existing CAWD WWTP is provided in Table 2-1 and a process flow diagram is shown in Figure 2-3. 
 

Table 2-1 Summary of Existing Unit Processes 

 

Unit Processes Type Quantity Size 

Preliminary Treatment 

Influent Screening Perforated Screen Auger 1 0.3” openings 

Grit Removal Non Aerated Grit Tank 1 36’ diameter 

Primary Treatment 

Primary Clarifiers Circular, flat-bottom 2 60’ diameter, 9’ deep 

Secondary Treatment 

Aeration Tanks 4A & 4B Plug-flow tanks 1 50’ wide, 50x2’ long, 14’ SWD 

Aeration Tanks 5 & 6 Plug-flow tanks 2 25’ wide, 110’ long, 15’ SWD 

Secondary Clarifier No.1 Circular, flat-bottom 1 75’ diameter, 9’ SWD 

Secondary Clarifier No.2 Circular, flat-bottom 1 65’ diameter, 12’ SWD 

Solids Handling 

DAF Thickener Dissolved Air Flotation  1 20’ diameter, 8’ SWD 

Anaerobic Digester No.1  1 65’ diameter, 26’ depth 

Anaerobic Digester No.2  1 55’ diameter, 25.5’ depth  

Disinfection 

Chlorination 
Gas Chlorinators 2 Chlorine Dosage: 2,000 lb./day 

Chlorine Contact Chamber 2 Contact tank size: 10’ wide, 210’ length, 3.6’ 
SWD 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL  │  January 2023 

 Existing Conditions │2-4 

 
 

 
Figure 2-3: Existing CAWD WWTP Process Flow Diagram 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 Existing Conditions │2-1 

2.3 CURRENT PERMIT 
The CAWD WWTP was designed to treat 4.0 MGD of primarily domestic wastewater and has a 
permitted effluent dry weather flow monthly average of 3.0 MGD. The plant has an average dry weather 
flow of approximately 1.2 MGD (40% permitted capacity or 30% of the design capacity). The WWTP has 
a National Pollutant Discharge Elimination System Permit (NPDES No. CA0047996, adopted by the 
Central Coast Region Water Quality Control Board on May 22, 2014; effective on July 11, 2014; and 
expired on July 10, 2019) permitted effluent limits on BOD5, TSS, Oil & Grease, Settleable Solids, 
Turbidity, pH, Total Coliform Bacteria, Fecal Coliform Bacteria, and Enterococcus Bacteria. The current 
permit levels are outlined in Table 2-2. 
 

Table 2-2 Current CAWD WPCP NPDES Permit 
 Quantity or Loading  Quality or Concentration 

Parameter Monthly 
Average 

Weekly 
Average 

Maximum 
Daily 

Units Monthly 
Average 

Weekly 
Average 

Maximum 
Daily Units 

BOD5 750 1,130 2,250 lbs/day 30 45 90 mg/L 

TSS 750 1,130 2,250 lbs/day 30 45 90 mg/L 

Oil & Grease 630 1000 1,880 lbs/day 25 40 75 mg/L 

Parameter Monthly Average Weekly Average Instantaneous Maximum Units 
Settleable 

Solids 1.0 1.5 3.0 mg/L/hr 

Turbidity 75 100 225 NTUs 

pH 6.0 – 9.0 at all times  pH units 

Total Coliform 
Bacteria 230 - 10,000 MPN/100 

mL 

Fecal Coliform 
Bacteria 24,000 - 49,000 MPN/100 

mL 

Enterococcus 
Bacteria 4,300 - 13,000 MPN/100 

mL 

 

2.4 EXISTING CAWD WWTP DATA ANALYSIS 
Greeley and Hansen received historical data from CAWD from April 2014 through June 2022 for flow, 
alkalinity, BOD5 and TSS. Some additional historical data was available from a previous work that 
included performance data from July 2014 to July 2019 for the primary effluent. A summary of the data is 
presented in the subsequent tables. 
 

2.4.1 Raw Influent Characteristics 
The influent water quality characteristics are shown in Table 2-3; the table includes data for flow, 
alkalinity, BOD5 and TSS.  



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 Existing Conditions │2-2 

Table 2-3 Raw Influent Data (July 2014 – June 2022) 

 FLOW 
(MGD) 

Alkalinity 
(mg/L) 

Alkalinity 
(ppd) 

BOD5 

(mg/L) 
BOD5 

(ppd) 
TSS 

(mg/L) 
TSS 

(ppd) 

Minimum 
7-Day 
Running 

0.80 160 - 91.85 - 123 - 

Average 1.30 307 3162 367 3,753 601.3 6,256 

Max 30-
day 
Running  

2.38 392 4,558 658 6,912 1241 12,564 

Max 7-
day 
Running 

3.59 416 6,696 713 11,851 1,574 30,477 

Maximum 
Day 4.87 494 6,696 775 11,851 2,576 30,477 

 
 
Figure 2-4 presents influent flow data over the recent historical data period reviewed as part of this 
project. As shown in Figure 2-4, the influent flow increases seasonally during late winter/early spring 
from 2014-2022. Influent flow increases can be due to higher rates of precipitation during these months 
since they correspond with the wetter months of the year. Late winter/early spring of 2018 exhibits a 
smaller influent rise due to less precipitation that year. 
 

 
 

Figure 2-4: Influent Flow 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 Existing Conditions │2-3 

Figure 2-5 to Figure 2-10 present the influent Alkalinity, BOD, and TSS concentrations and loadings. As 
shown in Figure 2-5, alkalinity concentrations decrease during the winter/early spring, peak during the 
summer months, and then remain relatively stable for the rest of the year. The alkalinity decreases during 
late winter/early spring; however, coincides with the influent flow spikes during the year. As a result, the 
overall loading of alkalinity going into the plant is somewhat stable and alkalinity spikes in loading 
become less steep as seen in Figure 2-6. 
 
The BOD and TSS concentrations and loadings are shown in Figure 2-7 to Figure 2-10, but no obvious 
patterns were concluded. These variability in data can be attributed to the variability of influent flow 
going into the CAWD WWTP and overall diurnal/seasonal variations. Concentrations in BOD and TSS 
can be subject to more volatility and less consistency in data readings on a regular basis.  
 

 
Figure 2-5: Influent Alkalinity Concentrations 

 
 

 
Figure 2-6: Influent Alkalinity Loadings 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 Existing Conditions │2-4 

 

 
Figure 2-7: Influent BOD5 Concentrations 

 
 
 

 
Figure 2-8: Influent BOD5 Loading 

 
 
 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 Existing Conditions │2-5 

 
Figure 2-9: Influent TSS Concentrations 

 
 

 
Figure 2-10: Influent TSS Loadings 

 
 
 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 WRRF relocation and Conveyance Alternatives │3-1 

SECTION 3 WRRF RELOCATION AND CONVEYANCE ALTERNATIVES 

3.1 CONCEPTUAL WWRF LOCATION 
 
Potential future WWRF locations were reviewed in the Carmel area and Roach Canyon was selected as a 
potential location for a new WWRF for consideration in this report. The site is located well outside the 
effects of sea level rise and is in a canyon that is well hidden from view. The location is about 3.5 miles 
from the ocean. While this location may not be the only viable option it serves as a good test case for this 
evaluation. Figure 3-1 shows the location of Roach Canyon outlined in red. 
 
 

 
Figure 3-1: Roach Canyon Location 

 
Roach Canyon is at a higher elevation than the existing CAWD WWTP. Therefore, due to the difference 
in elevation, force mains will need to be installed to account for a higher degree of elevation change. 
[...]
 Relatively small site; limited space for EQ Basin 

 Located in County LCP Coastal Zone 

 
 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 WRRF relocation and Conveyance Alternatives │3-9 

3.2.3 Alternative 3: New EQ Basin and Pump Station Located at Hatton Canyon Park 
Alternative 3 includes abandonment of the existing WWTP site and placing the new EQ basin and pump 
station at Hatton Canyon Park adjacent to the Safeway parking lot. The proposed Hatton Canyon Park site 
is outlined in red in Figure 3-10. 
 

 
Figure 3-10: Hatton Canyon Park 

 
This would be the costliest alternative due to the location of the new pump station and EQ tank farther 
from the existing WWTP. This area is less regulated than the sites from Alternatives 1 and 2, and 
Highway 1 nearby provides access for heavy machinery to the site. 
 
Figure 3-11 shows a draft example of the new Outflow and Main Line, necessary demolition, location of 
new pumping station and extensions of any other necessary piping. The proposed path required the most 
amount of new pipping and construction among the three alternatives explored due to distance from the 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 WRRF relocation and Conveyance Alternatives │3-10 

existing WWTP. Because this site is higher than the other two alternatives a new lift station would need 
to be built to serve the low-lying areas of the Mission Fields neighborhood.  
 
Figure 3-12 shows where new piping would begin near the intersection between Rio Rd and Highway 1, 
and end at the Roach Canyon Park site. 
 

 
Figure 3-11: Conceptual Routing for Alternative 3 

 

 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 WRRF relocation and Conveyance Alternatives │3-11 

Figure 3-12: Conceptual Routing for Alternative 3 (Continuation) 

 
The collection system and gravity conveyance would have to be rerouted and reconfigured. There is 
adequate space available for both the new EQ basin and pump station. Alternative 3 would be less 
exposed to flooding risks posed by climate change compared to Alternatives 1 and 2 due to commercial 
and residential zones around the site. The architecture of the facilities will need to match the surrounding 
commercial architecture. Additional costs may rise due to community demands. Table 3-3 summarizes 
the advantages and disadvantages of Alternative 3. 
 

Table 3-3 Alternative 3 Advantages and Disadvantages 

Advantages Disadvantages 

Adequate space to accommodate EQ Basin Requires reconfiguring gravity collection system 

Located out of Coastal Zone Requires a small lift station in Mission Fields 
neighborhood 

Less flooding risk  

 

3.3 RECOMMENDATION 
The proposed alternatives were presented to CAWD on July 22, 2022. Of the three alternatives, 
Alternative 3 was selected for further analysis. Alternative 3 includes the following components: 
 

• New WRRF located at Roach Canyon 

• New EQ Basin and Pump Station at Hatton Canyon Park 

 
Several iterations for the Equalization (EQ) Basin were evaluated to determine the dimensions that would 
better fit the area available at Hatton Canyon Park and provide enough storage capacity to equalize the 
flow to the new WRRF. A storage capacity of 1 million gallons was determined to be adequate for the 
purposes of this conceptual design exercise. The dimensions selected for the equalization tank were 80’ 
wide by 150’ length and 17’ depth. Figure 3-13 shows a preliminary layout of the flow EQ basin at 
Hatton Canyon Park. Figure 3-14 shows a section view sketch of the EQ basin.  
 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 WRRF relocation and Conveyance Alternatives │3-12 

 
 

Figure 3-13: Conceptual Site Layout of EQ Basin at Hatton Canyon Park 

 
 
 
 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 WRRF relocation and Conveyance Alternatives │3-13 

 
 

Figure 3-14: Conceptual Section View of EQ Basin 

 
The conceptual conveyance piping between the EQ basin and the new WRRF is shown in Figures 3-11 
and 3-12. Brine discharge piping from the WRRF to the existing Brine Discharge Outfall is also shown 
and generally would follow the same route of the conveyance piping to the WRRF. A conceptual layout 
of the connection piping from the new WRRF to the existing reuse water line for irrigation is shown 
highlighted in green in Figure 3-15. The estimated length of the new reuse water line is approximately 
16,800 feet.  
 
One alternative that may be considered in the future for potable reuse may be injection of treated water in 
the Carmel Valley Alluvial Aquifer. If the product water line is to be used for injection in the Carmel 
Valley Alluvial Aquifer, an injection well by the new WRRF could be included in the facility design. See 
Figure 3-15 for a tentative location of a new injection well. The concept of an injection well would 
require further development, but it is technically feasible given known hydraulic conductivity of nearby 
geology and therefore this concept is worth noting for future consideration/evaluation.  
 

 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 WRRF relocation and Conveyance Alternatives │3-14 

 
Figure 3-15: Conceptual Connection Piping from the WRRF to the Existing Reuse Water Line 

 
Table 3-4 shows a summary of the pipe lengths and preliminary sizes of the conceptual conveyance and 
piping layout. Appendix A includes piping calculations and additional figures for the EQ basin and 
gravity sewer line. 
 

Table 3-4 Conceptual Pipe Alignment Lengths and Sizes 

Pipeline Segment Estimated Pipe Length 
(feet) 

Preliminary Pipe Size 
(inches) 

Gravity Sewer Line to EQ Basin/Pump Station 3,710’ 24” 

Line from EQ Basin/Pump Station to WRRF 17,100’ 

18” pressurized line 
based on 2,100 gpm 

instantaneous flow and 
3 ft/s velocity 

Gravity Discharge Line from WRRF to Outfall 22,000’ 24” 

New Reuse Water Line to Irrigation 16,800’ 24” 

 
 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 Proposed New WRRF Treatment Train │4-1 

SECTION 4 PROPOSED NEW WRRF TREATMENT TRAIN 

Relocation of the existing CAWD WWTP provides an opportunity for updating the treatment train for 
optimization. Currently, the existing CAWD WWTP utilizes conventional treatment to treat the 
wastewater which includes primary treatment, secondary treatment, tertiary treatment, and disinfection. 
Additional details for the existing CAWD WWTP process can be found in Section 2.2. The existing 
treatment train can be revised using advanced treatment technology to reduce the footprint while 
maintaining the required level of treatment to continue reclaimed water applications, and also include 
resource recovery methods to utilize the treated solids for reuse purposes. 

4.1 NEW WRRF UNIT PROCESSES OVERVIEW 
The proposed treatment train for the new WRRF is proposed to utilize membrane bioreactor (MBR) 
technology and updated solids treatment to produce Class A fertilizer. By utilizing MBR, the new WRRF 
would eliminate the need for the primary clarifiers and secondary clarifiers. By eliminating the need for 
clarifiers, the footprint of the new WRRF can be significantly reduced. A simplified conceptual process 
flow diagram for the proposed WRRF is shown in Figure 4-1.  
 
 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 Proposed New WRRF Treatment Train │4-2 

 
 
  

 
 
 

Figure 4-1: Proposed New WRRF PFD  

 
 
 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 Proposed New WRRF Treatment Train │4-3 

 

The following sections describe the design philosophy of each unit process being proposed. 

4.2 PRELIMINARY TREATMENT 
Preliminary treatment focuses on the removal of large solids. The main removal mechanism is physical 
separation of the target constituents from the wastewater. 

4.2.1 Headworks 
Once the wastewater reaches the plant, it is imperative that the solids and particulates are removed from 
the wastewater stream at the start of the treatment process to protect the unit processes further 
downstream and maintain the life expectancy of the equipment at the plant. This is especially relevant to 
treatment trains that utilize MBR technology, where membranes experience more frequent fouling if the 
influent stream is not treated appropriately. For the new WRRF, a headworks facility that incorporates 
both coarse screening and fine screening is recommended due to the elimination of primary and 
secondary treatment processes to remove solids of a wide range of sizes. 

4.3 ADVANCED TREATMENT  
Advanced treatment focuses on the removal of dissolved and suspended solids. The purpose of advanced 
treatment is to treat the water to a high level to safely reuse the water.  

4.3.1 Membrane Bioreactors (MBR) 
MBR consists of two major components: the bioreactor and the membranes. The function of the 
bioreactor is to allow suspended growth of bacteria and protozoa (biomass). The biomass will consume 
the target constituents to be reduced. The membrane functions as a solid-liquid separation mechanism. 
This allows the biomass to remain in the MBR system, while the treated effluent continues to the next 
unit process. 
 
There are two types of MBR: Side Stream MBR and Submerged MBR. Side Stream MBR is where the 
membrane modules are installed outside the reactor. Submerged MBR is where the membrane modules 
are installed inside the reactor. Figure 4-2 shows the differences between the two MBR configurations. 
 
 
 
 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 Proposed New WRRF Treatment Train │4-4 

 
Figure 4-2: Side Stream MBR vs. Submerged MBR 

 

4.3.2 Reverse Osmosis (RO) 
The RO mechanism is pressure-driven diffusion. Pressure is applied to the influent water to force the 
water through a semipermeable membrane. The target constituents, typically dissolved solids, are rejected 
by the RO membrane, allowing only clean water to pass through. RO is capable of removing up to 98% of 
dissolved solids. The rejected water from the RO process, also called concentrate, will be discharged to 
the existing outfall. The water that passes through the RO membranes, called permeate, continues to the 
next unit process. 
 

4.4 SOLIDS HANDLING 
Solids handling is the treatment of the sludge and biosolids produced by the liquid treatment processes 
before disposal or reuse. The proposed solids handling process includes sludge equalization, sludge 
thickening, digestion and dewatering to treat the biosolids to a level where it can be reused for land 
applications. 
 
Storage of the untreated solids is imperative to minimize changes in sludge and biosolids production 
rates. This will also allow uniform solids flow through the solids handling process. For these purposes, a 
waste activated sludge (WAS) holding tank will be included in the proposed treatment train. 
 
The thickening process will increase the solids content of the sludge by removing some of the liquid. This 
will aid in reducing the volume of the sludge, as well as preparing it for stabilization via the digestor. 
 
The digestor is important for the reduction of pathogens, odor control, and for minimizing potential of 
decay. This is known as “stabilization”. The mechanism for stabilization of sludge via the digestor is 
biological conversion. A two-step anaerobic digestion system is proposed for the treatment train. 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 Proposed New WRRF Treatment Train │4-5 

4.5 DISINFECTION 
Disinfection is the final step in the treatment process before the effluent is discharged for disposal or 
reuse. The methods for disinfection include application of chemical and non-ionizing radiation. The 
proposed disinfection process for the new WRRF includes both methods.  

4.5.1 AOP: Hydrogen Peroxide with UV 
Advanced oxidation processes (AOP) are used to degrade constituents through oxidation. The treated 
effluent will be used for water reclamation purposes. The proposed oxidant for the new WRRF is 
hydrogen peroxide paired with UV light. Hydrogen peroxide is a fairly stable oxidant, and typically 
leaves a high concentration of residual hydrogen peroxide. UV light will react with the hydrogen peroxide 
to produce hydroxyl radicals. The hydroxyl radicals are a strong oxidant that will completely oxidize 
almost all organic compounds present in the water. 

4.5.2 Chloramination 
Due to the distance from the new WRRF to the sites where reuse water will be utilized, chloramination is 
needed for providing residual chlorine in the treated effluent water. Chloramination uses a stable chemical 
made from chlorine and ammonia to disinfect the effluent. The chemical will be added in measured 
dosages to ensure microorganisms are inactivated. The stability of the chemical allows it to remain in the 
effluent for a longer period, therefore providing a long-lasting protection against microorganism regrowth 
in the distribution system before reaching the end-user. This is especially beneficial for distribution 
systems with large distances between the plant and the end-users. Another benefit for chloramination is 
that the chemical used does not produce high levels of regulated disinfection byproducts compared to 
other disinfection alternatives, such as free chlorine. 
 
Chlorination at the current facility requires a Contact Time = 180 min for 2 MGD as per permit. The total 
CT value provided is 450 mg/l-min. Currently the existing plant at Carmel is injecting 10 mg/l 
chloramines achieving 7 mg/l residual chlorine. The requirement is to have a residual chlorine of 5 mg/l. 
For the new WRRF, UV light disinfection will take full credit on pathogen inactivation/reduction. The 
chlorination dose required may be in the range of only 2 mg/l, subject to confirm during the detailed 
design phase. Depending on the length of reuse water distribution pipe, ammonia can be added as needed 
to form chloramines. 
 



WRRF Relocation Alternatives Planning 

TECHNICAL REPORT – N0. 1 

FINAL │  January 2023 

 New WRRF Treatment train – Preliminary Design │5-1 

SECTION 5 NEW WRRF TREATMENT TRAIN – PRELIMINARY DESIGN 

 
This section will present the preliminary sizing of the proposed treatment train for the new WRRF. 
Preliminary sizing is based on the data provided by CAWD. Analysis of the provided data was discussed 
in Section 2.4. The proposed treatment train is shown on Figure 4-1.  

5.1 NEW WRRF UNIT PROCESSES (LIQUID) PRELIMINARY SIZING 
 
Preliminary sizing, budget and layout information was requested from equipment manufacturers 
(provided in Appendix C) and a preliminary design was developed for the liquid treatment portion of the 
WRRF. Table 5-1 shows the quantities and preliminary size of the unit process components for liquid 
treatment at the new WRRF.  
 

Table 5-1 New WRRF Preliminary Sizing – Liquid Process 

Unit Process Type Quantity 
Preliminary Size  

(2.4 or 3.6 MGD AWWF) 

Preliminary Treatment 
Flow Equalization EQ Basin 1 80’ Wide ,150’ Long, 17’ Depth 

Main Pump Station Pumps 5 3.0 MGD x 80 psi 

Influent screening Coarse Rake Screening 2 4’ Wide ,7’ Long, 6’ Height 

Influent screening Fine Drum Screening  2 4’ Wide ,7.5’ Long, 6.6’ Height 

Solids Separation (optional) Salsnes Filter System 3 8’ Wide, 9’ Long, 6’ Height 

Advanced Treatment 

MBR Membrane Train 4 20’ Wide ,40’ Long, 13’ Depth 
Membrane Surface Area: 430 SF 

MBR Bio Tank 4 20’ Wide ,150’ Long, 16.5’ Depth 

RO Break Tank with Pumps 20,000 Gallon  
(20 min average flow) 2 18’ Diameter, 12’ Height 

RO 
RO System and Ancillary 

Equipment  
(Recovery rate = 85%) 
[...]
mailto:matt.bodwell@savecowaterna.com


3'-5 7/8"

11'-0 3/16"

5'-10 7/8"
DISCHARGE

HEIGHT

6'-5 3/16"

3'-11 7/8"

20" INFLUENT
FLANGE
CONNECTION

20" EFFLUENT
FLANGE

CONNECTION

SCREEN DRIVE

1
2" SOLENOID VALVE

1" NPT WASH WATER CONNECTION

1" ELECTRIC ACTUATED BALL VALVE

LEVEL SENSOR

13'-2 1/16"

3'-9 1/4"

MOTOR CUT OUT SWITCH MOTOR CUTOUT
SWITCH

MOTOR CUTOUT
SWITCH

4'-1 13/16"

8'-6 1/8"
OVERALL
HEIGHT

8 15/16" 7 1/2"

1'-2 1/16"
1'-6 1/8"

3'-11 1/16"

PLAN

SIDE ELEVATION
REAR ELEVATION

Sheet

RevisionDrawing Number

Title

PROPRIETARY AND CONFIDENTIAL DateDesigner

Status:

THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF
SAVECO NORTH AMERICA, INC.  (FORMALLY ENVIRO-CARE COMPANY).  ANY
REPRODUCTION IN PART OR AS A WHOLE WITHOUT THE WRITTEN
PERMISSION OF SAVECO IS PROHIBITED. SAVECO RESERVES THE RIGHT TO
ALTER DATA OR THE DESIGN OF ITS EQUIPMENT AT ANY TIME WITHOUT
PRIOR NOTICE AND WITHOUT ANY OBLIGATION WHATSOEVER.

Checker

Scale

TC01 09-01-2022 1

-

Project Information

WEC222312-B

OF 1

PROJECT NAME: CARMEL WWTP SALES DRAWING

VSA1000 - T SAVI FLO-DRUM TANK MOUNTED
ROTATING DRUM SCREEN

MB29

NOTES:
1. CONCRETE, GROUT, INTERCONNECTING PIPING
     NOT BY SAVECO
2.  ALL INTERCONNECTING PIPING TO BE SELF SUPPORTING
3.  DRAWING NOT FOR CONSTRUCTION

1
2"=1'-0"

Third Angle
Projection

PROCESS DESIGN INFORMATION (EACH SCREEN):
APPLICATION: MUNICIPAL WASTEWATER
PEAK DESIGN FLOW: 3.2 MGD
TANK LENGTH: 7.5 FEET
TANK WIDTH: 3.6 FEET
TANK HEIGHT: 6.6 FEET
SCREEN OPENING: 6 MM
OPENING TYPE: PERFORATED
ANGLE OF INCLINATION: 35 DEGREES
INFLUENT FLANGE SIZE: 20 INCH
EFFLUENT FLANGE SIZE: 20 INCH
DISCHARGE HEIGHT: 5.9 FEET FROM MOUNTING FLOOR
WASH WATER FLOW & PRESSURE: 48 GPM AT 58 PSI
SCREENINGS CAPTURE RATIO VALUE (SCR): 66% INDEPENDENTLY TESTED AT 

UKWIR TESTING FACILITY



 

 
 
 

 
 
  

September 15, 2022 
 
Greeley and Hansen 
9020 Stony Point Parkway, Suite 275 
Richmond, VA 23235 
USA 
 
 
Attention: Bernardo Vazquez Bravo 
 
We are pleased to provide the following Salsnes Filter proposal for the Carmel District WWT Reclamation 
Plant - Salsnes, California project.  
 
The Salsnes Filter system provides compact, flexible and cost-effective solids separation for primary 
wastewater, stormwater and industrial applications. Three critical processes – solids separation, primary 
sludge thickening and dewatering – are performed in one compact unit that can replace conventional primary 
treatment and does so in a fraction of the footprint – saving costs and valuable land space. 
 
Our patented Air Knife automatic cleaning system uses air to clean the filter mesh, which has many benefits 
compared to scrapers, brushes or water-based cleaning systems. Air is gentler on both the mesh (elongating 
its life) and on particles (so they don’t just break into smaller pieces). Air cleaning also keeps sludge drier for 
more effective and less costly dewatering. 
 
The Salsnes Filter system defines eco-efficient. This cost-effective, high-performing, chemical-free solids 
separation technology has demonstrated itself in hundreds of installations around the world – including some 
of the most challenging industrial process applications.  
 
In 2012, Salsnes Filter became a Trojan Technologies company. The Salsnes Filter technology aligns closely 
with Trojan’s municipal business and corporate goal of providing sustainable technologies and smaller 
footprint solutions – to ensure greater water confidence and environmental stewardship for industries and 
municipalities around the world. 
 
Please do not hesitate to call us if you have any questions regarding this proposal. Thank you for the 
opportunity to quote the Salsnes Filter system and we look forward to working with you on this project. 
 
Rep Company: Coombs Hopkins 
Contact: Brad Leidecker 

Ph: 925 876 0646 

 
This proposal has been respectfully submitted by, 
 
 
Andrew J. Daley 
Business Development AOP & Salsnes NA 
Salsnes / Trojan Technologies  



   

 
 

236846 Carmel District WWT Reclamation Plant - Salsnes    
September 15, 2022 
 

 
 

- 2 - 

 
DESIGN CRITERIA 

Peak Daily Flow: 3 MGD(US)  

Average Flow: 1.50 MGD(US)  

Average TSS, influent: 600 mg/l 

TSS removal: Typically 35%-45% (average).  Dependent on type and size of particles, can 
be higher depending on process water makeup. 

Average BOD, influent: 300 mg/l  

BOD removal: Typically 10 - 20% (average).  Dependent on soluble to insoluble BOD ratio. 

Maximum TSS, influent: The system can handle almost limitless TSS concentrations, but higher TSS 
levels lower the hydraulic capacity of a given design. 

Influent characteristics: Domestic municipal wastewater  

Pre-treatment (by others): Bar screen. De-gritting & de-greasing recommended, but not always 
necessary.  Please ask for further clarification if these are not present. 

Additional Information: TSS and BOD removal can vary depending on mesh size selection.   
 

DESIGN SUMMARY 
 
Based on the above design criteria and a review of your application, we are recommending the following Salsnes Filter 
system configuration: 

SALSNES FILTER SYSTEM 

Quantity of Filter Unit(s) 3 Total, 2+1 as design option 

Model Number SF6000 

Air Blower(s) 3 – Included  

Integrated Dewatering  Included (can be replaced with spool for wetter material if desired) 

Additional Information Medium Pressure (inframe) Filtermesh Cleaning System 

PROCESS EQUIPMENT DESCRIPTIONS  

Filtration: SF6000 
 
High levels of TSS and BOD 
removal are accomplished, 
without chemicals, and in a 
very compact footprint 
 

• Each Unit contains a filter mesh mounted on a removable cartridge 
• Patented cogwheel design holds mesh in place, enables rotation and 

maintains high mesh strength 
• Wastewater fills inlet well to a set level at which time belt begins to rotate  
• Filtration process occurs through the filter mat (graded layer of particles) 

that accumulates on the mesh.  
• The slower the belt speed, the thicker the filter mat becomes and higher 

degrees of TSS and BOD removal are accomplished 
Integrated Sludge Thickening 
and Dewatering 
 
A smaller volume of drier 
solids is produced, reducing 
disposal costs 

• As the belt with filter mat rotates, the thickening process occurs, 
producing sludge with ~ 3-8% dry matter typical 

• Sludge is collected and conveyed in a screw where it is pressed and 
dewatered to achieve 20-30% dry matter typical.  As option the 
dewatering press can be replaced with a spool if dry content isn’t needed. 



   

 
 

236846 Carmel District WWT Reclamation Plant - Salsnes    
September 15, 2022 
 

 
 

- 3 - 

Air Knife – Filter Mesh 
Particle Removal System 
 
Reduces maintenance by 
keeping filter mesh clean and 
sludge drier 

• A patented cleaning system literally blows sludge off the filter mesh into 
the sludge collector for dewatering 

• Using compressed air to clean mesh is proven more effective (longer 
mesh life and drier sludge) than water-based or mechanical 
brush/scraping methods 

Control Power Panel 
 
Automated operation – ideal 
for remote/small facilities 

• A common control system is provided with Modbus for central 
communication 

• A level sensor in each Unit senses influent water level and controls the 
filter mesh (belt) speed accordingly 

• The Air Knife filter mesh cleaning and sludge dewatering processes 
operate while the belt is rotating – ensuring optimum cleaning and 
dewatering under changing influent conditions 

• PLC and HMI to be Allen Bradley Compact Logix L16 and Beijer 7" 
UTILITY REQUIREMENTS 

Power Supply 15.7 kVA, 11.8 kW 480 Volts 60 Hz 3 phase + ground 

Water Supply 

Cold Water is used for periodic flushing of filtered water basin 
Water Requirements: Max 317 Gal, Normal 95 Gal (31Gal / filter) 
Hot Water Requirements: Max 221 Gal, Normal 174 Gal (58Gal / filter) 
4-6 bar pressure (58-88 psi) 
Hot Water Minimum - 70°C (160°F) Recommended - 80°C (176°F) 

 

COMMERCIAL INFORMATION 
Total Capital Cost: $ 954 713 (USD) or $318 237 per filter 
Pricing includes the following: 

• Equipment as described 
• Start up and Operator training 
• Standard warranty terms (12 months from installation or 18 months from delivery) 
• Freight from factory to jobsite (in North America) 
• Inlet/outlet ports  
• Outlet port for odor control 
• 812um filter mesh has been selected based on TSS and removal objectives. 
• Dewatering box can we replaced with spool if wetter material is required 
• Type 4 painted panel with A/C 

Pricing excludes the following: 
• Odor control equipment, if required 
• Any applicable taxes, duties 
• Civil works (e.g. concrete pads, inlet/outlet piping) 
• Equipment Installation 
• Crane for equipment unloading or maintenance 
• Hot/cold water and air supply, electrical cabling and disconnects required per local code 

This price excludes any taxes that may be applicable and is valid for 30 days from the date of this letter. 
As per Trojans Standard Terms and Conditons 
Payment Terms- 10% Award of PO, 40% up to submittal, 45% up to delivery, 5% owner approval 

 
 
 



   

 
 

236846 Carmel District WWT Reclamation Plant - Salsnes    
September 15, 2022 
 

 
 

- 4 - 

SAMPLE INSTALLATIONS 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Riviera Utilities WWTP, AL, USA 
3 MGD (131 l/s) 
Primary wastewater treatment 
A Salsnes SF6000 Filter system replaced a 
microscreen system to remove three times more solids 
(increasing plant capacity from 2 to 3 MGD) and reduce 
the load entering their oxidation ditch. They have also 
saved 33-50% in electrical costs amounting to $60,000/ 
year. 
 

 
Agua Prieta WWTP, Guadalajara, Mexico 
350 MGD (1325 MLD) 
Primary wastewater treatment 
The Agua Prieta WWTP in Guadalajara, Mexico will 
treat 350 MGD (1325 MLD) of wastewater with 
SFK600s and using only10,550 ft2 (980 m2) of land. 
Primary settling tanks would have needed 215,000 ft2 
(20,000 m2) of land. 
 
 

 
Enderby WWTP, BC, Canada 
365 gpm (23 l/s) 
Primary wastewater treatment 
A Salsnes SF4000 Filter system installed upstream of 
their oxidation ditch solved a sludge overload problem. 
Total sludge volume and disposal costs were 
significantly reduced.  

Tomasjord / Tromso WWTP, Norway 
10.5 MGD (40 MLD) 
Primary wastewater treatment  
The Tromso WWTP would have needed 
21,530 f2 (2000 m2) of land to install clarifiers. Instead, 
they used only 1,600 f2 (150 m2) of land and installed 
Salsnes Filter systems – model SF6000. 

 





 

SUEZ Confidential and Proprietary Information   Proposal No: N/A  

Qualifier Proposal: ZeeWeed® Membrane Bioreactor System 
 
Project Name:   Unnamed   
Location:   California 
Submitted To:  Greeley-Hansen 
Date:    August 18, 2022 
SUEZ Contact:  Chris Allen, P.E. – Regional Manager 
 

The ZeeWeed® Membrane Bioreactor Process 

The ZeeWeed® Membrane Bioreactor (MBR) process is technology that consists of a suspended growth 
biological reactor integrated with an ultrafiltration membrane system, using the ZeeWeed® hollow fiber 
membrane. Essentially, the ultrafiltration system replaces the solids separation function of secondary 
clarifiers and sand filters in a conventional 
activated sludge system.  

ZeeWeed® ultrafiltration membranes are 
immersed in an aeration tank, in direct contact 
with mixed liquor. Through the use of a permeate 
pump, a vacuum is applied to a header connected 
to the membranes. The vacuum draws the treated 
water through the hollow fiber ultrafiltration 
membranes. Permeate is then directed to 
disinfection or discharge facilities. Intermittent 
airflow is introduced to the bottom of the 
membrane module, producing turbulence that 
scours the external surface of the hollow fibers. 
This scouring action transfers rejected solids away 
from the membrane surface. 

 

Influent Flow Data 

Hydraulic Condition Flow Units 
Average dry weather flow (ADWF) 1.2 MGD 
Average wet weather flow (AWWF) 3.5 MGD 
Maximum month flow (MMF) 2.4 MGD 
Peak day flow (PDF) 4.9 MGD 
Peak hour flow (PHF) 8.0 MGD 
Maximum flow with one train offline for 
maintenance or cleaning (≤ 30 days) 3.4 MGD 

Influent Quality 

Design Parameter Value Units 
Membrane pre-screen ≤2 mm 



 

SUEZ Confidential and Proprietary Information   Proposal No: N/A  

Raw sewage FOG <150 mg/L 
MLSS minimum temperature 20 ºC 
Soluble BOD5 ≤5 mg/L 
Colloidal TOC (cTOC) ≤1 mg/L 
NH3-N ≤1 mg/L 
MLSS in bioreactor 8,000 mg/L 
Coagulant addition N/A  

 

Effluent Quality  

Design Parameter Value Units 
TSS ≤1 mg/L 
NH3-N ≤ 1 mg/L 

Turbidity ≤0.2 (95% of time) 
≤0.5 (100% of time) mg/L 

 

Preliminary Membrane Design 

Parameter Value 
Membrane type ZeeWeed 500 
Membrane surface area 430sf 
Total number of membrane trains 3 
Total number of cassette spaces per train 5 
Type of cassette 52-module 

Number of cassettes installed per train 4 
(3x52 + 1x48 + 1x0) 

Modules installed per train 204 
Module spaces available per train 260 
Total membrane surface area installed 263,160sf 
Percentage spare space 21.5% 
Membrane tank internal dimensions (L x W x H) (ft)1 46.3 x 9 x 13 

note 1:  Tank dimensions and volumes are preliminary only and may change slightly once f inal detail design 
commences. 

Scope of Supply by SUEZ 
 ZeeWeed® Permeate pumps 
 ZeeWeed® Cassettes and Modules 
 Membrane Air Scour Blowers 
 Electrical and Control Equipment  
 Air Compressor and Dryer System 
 Membrane Cleaning Systems 

 Permeate and aeration headers within the 
footprint of the membrane basins 

 Operation & Maintenance Manuals 
 Installation, Commissioning and Start-up Assistance 
 Operator Training 
 InSight Pro – Process Consulting Service (one year) 
 Membrane Warranty – 2 Yrs Full + 8 Yrs Prorated 



 

SUEZ Confidential and Proprietary Information  

 

Pricing 
All pricing is based on the design operating conditions and influent characteristics detailed in 
herein. The pricing herein is for budgetary purposes only and does not constitute an offer of 
sale. No sales, consumer use or other similar taxes or duties are included in the pricing below.  

 
price: all equipment & service 
ZeeWeed membrane bioreactor system    $ 2,600,000 USD (+/- 15%) 

 
 
 
 







CHICAGO     DENVER     MINNEAPOLIS     NEW YORK     PHOENIX 
 

 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

EASTERN MUNICIPAL WATER DISTRICT 
PORTABLE HOLLOW FIBER MEMBRANE FILTRATION SYSTEM 

3 MGD REVERSE OSMOSIS SYSTEM 
BUDGET PROPOSAL 

PREPARED FOR: GREELEY HANSEN 
Submitted by: 
Michael Bourke 
VP Business Development 
(303) 350-3086 
michael.bourke@wigen.com 
 

Represented by: 
Tarn Victor 
JBI Water 
(949) 859-2333 
tarnvictor@jbiwater.com 

 
 
 
Issue Date: 
August 26, 2022 
 
Budget Proposal No: 
082622-200A 



 
 
 
 
 
 
 

TABLE OF CONTENTS 
 
 
 

 

Greeley Hansen NorCal RO Budget Proposal 
2 

1.0 SCOPE OF SUPPLY  ...................................................................................  3 

2.0 BUDGET PRICING  ....................................................................................  12 

 
 



 
 
 

1.0 SCOPE OF SUPPLY  

 

Greeley Hansen NorCal RO Budget Proposal 
3 

REVERSE OSMOSIS SYSTEM 
 

Table 1: RO System Design Basis 
 
Design Basis – Reverse Osmosis System 
Parameter Value 
Number of Trains 2 
Feed Flow (each train) 1.765 MGD 
Permeate Flow (each train) 1.5 MGD 
Concentrate Flow (each train) 0.265 MGD 
System Array 26:13:6, 7-long 
Membrane Element Diameter 8-inch 
Membrane Element Area 400 square feet 
Design Recovery 85% 
Average System Flux 11.9 gfd 

 

RO EQUIPMENT SCOPE OF SUPPLY 
Membrane Elements  
Membrane Quantity 315 per RO Skid (630 total) 
Manufacturer/Model  Hydranautics ESPA2-LD 
Type Polyamide, Thin Film Composite 
Membrane Element 
Warranty A Five (5) Year Limited Pro-Rated Warranty will be provided. 

Membrane Pressure Vessels 
Vessel Quantity 45 per RO Skid (90 total) 
Manufacturer/Model  Protec Model PRO-8-300-MSP-7, ASME Code, 7 Long 8” 
Vessel Construction FRP, 300 psi 

 



 
 
 

1.0 SCOPE OF SUPPLY  